


December 2014

Comprehensive Review
of Sanitary Sewer System for the 
Pottstown Borough Authority

Final Report



Pottstown Borough Authority 
Comprehensive Review of Sanitary Sewer System - Management, Operation and Maintenance 

 

 

i 
 

Executive Summary 
 
In January 2014, the Pottstown Borough Authority (PBA) engaged Johnson, Mirmiran & Thompson  
(JMT) as an independent firm to provide a comprehensive review of the regional wastewater system.  
M&B Operations and Mr. Myron Olstein, a financial and benchmarking consultant, are subconsultants to 
JMT as part of an overall evaluation team.   
 
The Authority serves over 35,000 customers, located in northern Montgomery County, Pennsylvania (PA) 
[...]
Municipal Authorities Association (PMAA). Appendix G includes the PMAA salary data. Table 13 below 
provides 2013 PBA salary data compared against the PMAA regions with 16 or more employees, listed as 
ranges only:  

Table 13 

PMAA Compensation Ranges 

   All Regions 16 or more employees  Comment 

Job Position  PBA 2013 Sal  Low  Average  High    

Utilities Director              75,005  
         

68,604  
         

81,254  
      

112,482 
Compared to Assistant Executive 

Director/Manager 

Asst. Superintendent              63,398  
         

48,500  
         

60,970  
        

71,929   Compared to Assistant Superintendent 

Utilities Administrator              57,554  
         

71,756  
         

76,206  
        

80,658  
Compared to Assistant Office/Business 

Manager 

Lab Supervisor              57,387  
         

40,975  
         

57,690  
        

83,512   Compared to Laboratory Chief 

Lab Technician              45,510  
         

38,770  
         

45,190  
        

58,926   Compared to Laboratory Technician 

WWCollect Supervisor              62,795  
         

52,500  
         

66,187  
        

88,920  
Compared to Superintendent of 

Distribution 

Wastewater Treatment 
Plant Operator I              45,490  

         
37,000  

         
51,682  

        
65,624   Compared to Plant Operator 

Wastewater Treatment 
Plant Operator II              43,368  

         
36,816  

         
45,354  

        
60,000   Compared to Assistant Plant Operator 

Operator/Mechanic              46,717  
         

35,342  
         

45,553  
        

57,844   Compared Equipment Operator 

Elec/Instru. Tech.              47,923  
         

46,400  
         

57,152  
        

68,000   Compared to Pump Operator 

 
Table 14 presents the PBA 2013 salary data factored against the 2013 American Water Works 
Association (AWWA) salary ranges.  

Table 14 

AWWA Compensation Ranges 

Job Position 
PBA 2013 

Sal 
2013 AWWA Survey 

Range  2013 AWWA Mid Point  Comment 

Utilities Director  75,005  84,209 to 120,537  98,827 
AWWA title ‐ Top O&M 

Executive 

Wastewater Treatment 
Plant Operator I  45,490  43,078 to 61,358  52,496    

Operator ll  43,368  37,497 to  55,142  45,810    

 
 
 
 
 
 
 



Pottstown Borough Authority 
Comprehensive Review of Sanitary Sewer System – Management, Operation and Maintenance 

28 
 

7. Emergency Projects 
 
For this task, we identified and included “categories outside normal parameters” in our evaluation report 
for a complete and accurate comparison. To understand the plant’s performance, we conducted 
walkthroughs and interviews to identify practices utilized at the plant that are causing potential “abnormal 
costs.” For example, the Authority budgets $340,000 for chemicals, $520,000 for electric and $450,000 
for machine and equipment repairs, respectively. Are these reasonable costs for a plant sized at 15.6 
MGD and how do they compare to peers in the industry? 
 
We benchmarked the plant by computing the following: 

 Burdened cost of treatment per MGD 
 Unit staffing levels 
 Cost distribution 
 Amount processed per employee 
 Ratio of planned to unplanned maintenance 
 Effectiveness measures – such as compliance rate 

 
We studied previous emergency events at the plant and weighed them from high importance, to medium 
importance, to low importance. This rating system defined actual emergency events and provided a 
classification for future emergencies. The first step was to define emergency projects, establish the 
frequency of each and explain the manner in which they were addressed from an operations standpoint. 
 
The Lead Operator immediately notifies the Utilities Director when having to deviate from standard 
operating procedures. When an Operator discovers an equipment failure, a process unit upset, a change in 
the wastewater or sludge characteristics that presents a process change decision, the Utilities Director 
makes all of the decisions to resolve the issue. For example, The Utilities Director notifies PADEP when 
failed equipment is out of service for repairs, a process change, or an increase in flows due to heavy rain 
events. With these current practices and procedures, the Utilities Director is on call 24/7. During power 
outages, and with no backup generator, all available Operators and Mechanics report to the facility. 
 
Response to emergency calls are more likely due to weather related events such as high flows during 
heavy rain events due to I/I issues. The staff routinely handles high flows Monday through Wednesday 
with no additional staffing. When high flows occur Thursday through Sunday, the Utilities Director calls 
in an additional Operator for each shift, resulting in overtime. 
 
a) Heavy Rain Events 
During high rain events, the Operators increase their rounds to once per hour to increase monitoring 
conditions while notifying the Utilities Director of various levels throughout the treatment process. The 
following is a list of activities performed at the wastewater treatment plant during high flow events: 

 at 10 MGD 
 maintain all shifts with 2 Operators, 
 decrease flow from aeration tanks A and B to retain 30% of the biosolids, 
 turn off blowers for 4 hours, stop receiving septage from haulers, 
 reduce liquid waste sludge to one truck at a time, 
 notify PADEP of process changes, 
 maintain a 10 foot sludge blanket (or lower) in the clarifiers, 

 at 25 MGD 
 when Lower Pottsgrove Township turns on high flow pumps at Porter Road pump station 

they notify the Borough’s Operators, 
 Operators bolt a flood gate inside the Headworks to prevent overflow, 
 Operators manually rake rags off the bar screen bypass at the Headworks with additional 

flows from Porter Road pump station, 



Pottstown Borough Authority 
Comprehensive Review of Sanitary Sewer System – Management, Operation and Maintenance 

29 
 

 switch the lead pump at lower Pump House from automatic to remote and the lag pump 
to off, 

 perform a chlorine residual on the chlorine contact tank and the de-chlorination tank, and 
make adjustments to maintain a minimum chlorine residual of 0.5 m/l, 

 
 

b) Overtime  
90 percent or more of overtime at the plant relates to staff shortages that has occurred over the last four 
years.  PBA has had to replace four operators, which takes a significant amount of time (placing the ad, 
interviews, etc.). New operators first need to be trained which takes additional time. 
 
In terms of overtime due to injury, one staff member has been the source of all injury overtime over the 
last four years; however, the individual was able to work but had physical limitations in which he needed 
assistance from others to cover his specific responsibilities at the plant.  As far as overtime due to sick 
leave, one staff member had a health issue that required him to be off for three months.  In addition, when 
someone is on vacation, overtime occurs to fill the shift.  During heavy rain events, there is overtime.  
Days lost to sickness have run between 499 and 633 hours for the past 3 years.  A Workers compensation 
case in 2011 resulted in 90 days lost due to injury.  Overtime is budgeted at 5.8% each year, close to the 
industry target of 5%, so this is a reasonable amount of overtime. 
 
B. Wastewater Treatment Plant  
The Pottstown Wastewater Treatment Plant treats domestic and industrial wastewater flows from the 
Borough of Pottstown and the adjacent communities of Lower Pottsgrove Township, Upper Pottsgrove 
Township and West Pottsgrove Township. Treated effluent is discharged into the Schuylkill River. 
Following a plant upgrade in 1991, the current rated design capacity of the treatment plant is 15.6 MGD. 
The existing facility is located in the southeast corner of the Borough along the Industrial Highway 
(Moser Road) near the intersection of Yost Road. 
 
The JMT Team inspected and reviewed the efficiency and effectiveness of each unit process at the 
wastewater treatment plant (plant). The plant consists of a headworks facility utilizing mechanical bar 
screens and comminutors, followed by preaeration grit basins, aeration basins, final clarifiers and 
disinfection tanks utilizing gaseous chlorine. In terms of biosolids processing, waste activated sludge 
(WAS) is thickened, then stabilized by aerobic digestion before conveyance to centrifuges for dewatering 
purposes resulting in a Class B product. The plant has the option to generate Class A product by utilizing 
new indirect thermal drying technology. The plant treats an average of 6 MGD; however, flows can reach 
an excess of 50 MGD during a heavy rain event like what occurred in April 2014. This is an estimated 
flow only as currently flow in excess of 32 MGD cannot be metered since the existing flow meter flat 
lines at 32 MGD. 
 

The JMT Team performed onsite inspection of each process unit (listed below) at the plant to evaluate 
their effectiveness, provide operational advice, and make recommendations to improve operations. 

 Influent Pumping Station 
 Mechanical Bar Screen 
 Aerated Grit Chamber 
 Aeration Tanks 
 Final Clarifiers 
 Chlorine Contact Tank 
 Rotary Thickeners 
 Aerobic Digesters 
 Centrifuges 
 Thermal Dryer 

 



Pottstown Borough Authority 
Comprehensive Review of Sanitary Sewer System – Management, Operation and Maintenance 

30 
 

Refer to Appendix L for a catalog of the PBA wastewater treatment plant photographs.  Refer to the 
Figure 2 graphic below illustrating each major unit process at the PBA plant, superimposed over an aerial 
photograph: 

 

 
Figure 2 – Pottstown Borough Authority Plant Aerial Photograph 

In addition, to visualize the hydraulic flow pattern as well as the plant’s biosolids processing capabilities, 
please refer to the general plant Process Flow Diagram as Figure 3 below illustrating each major unit 
process. Appendix M presents a more detailed plant process flow diagram depicting additional unit 
processes. 

 
Figure 3  

 General Plant Process Flow Diagram 



Pottstown Borough Authority 
Comprehensive Review of Sanitary Sewer System – Management, Operation and Maintenance 

31 
 

 

According to the 2011, 2012, and 2013 Chapter 94 reports, the average monthly flow at the plant has been 
less than the permitted capacity of 15.6 MGD, despite the high infiltration and inflow (I/I) and peak daily 
flows experienced at the plant. Please refer to Figure 4 below, presenting three years of hydraulic 
wastewater data (2011-2013) at the plant per the Chapter 94 reports charted against annual rainfall data: 
 

 
Figure 4 

3 Year Hydraulic Flow Data 

Not illustrated on the graph are peak daily flows, which can exceed 50 MGD as an estimated flow only. 
This “off the chart” flow due to heavy rain events causes operation problems at the plant. Once flow 
exceeds 25 MGD, operations turn down air at the aeration tanks, which compromises biological treatment 
capability. 
 
The plant discharges treated effluent to the Schuylkill River. PADEP imposes typical secondary activated 
sludge treatment requirements at this facility.  JMT contacted PADEP who indicated that the new permit 
contains a new total phosphorus and nitrogen monitor only requirement.  Plus, PADEP stipulates, as 
negotiated by PBA, a new total dissolved solids (TDS) limit.  The new permit effective February 1, 2014 
will last less than one year.  This is unusual as NPDES permits typically last 5 years before renewal is 
required but was done to monitor TDS levels.  Please refer to Table 15 below, which presents the 
Authority’s pertinent treatment parameters in accordance with its NPDES permit (#PA 0026786): 
  

0
2
4
6
8
10
12
14
16
18
20
22
24
26
28
30

0

2

4

6

8

10

12

14

16

18

Ja
n
‐1
1

A
p
r‐
1
1

Ju
l‐
1
1

O
ct
‐1
1

Ja
n
‐1
2

A
p
r‐
1
2

Ju
l‐
1
2

O
ct
‐1
2

Ja
n
‐1
3

A
p
r‐
1
3

Ju
l‐
1
3

O
ct
‐1
3

M
o
n
th
ly
 P
re
ci
p
it
at
io
n
 (
In
ch
e
s)

A
ve
ra
ge

 M
o
n
th
ly
 F
lo
w
 (
M
G
D
)

Pottstown Borough Authority ‐ 3 Year Flow Analysis 

Monthly
Precipitation

Average Daily
Flow

Maximim
Allowable Flow

15.60 MGD (Permitted Capacity)



Pottstown Borough Authority 
Comprehensive Review of Sanitary Sewer System – Management, Operation and Maintenance 

32 
 

Table 15 

PBA NPDES Permit Summary 

 
Maximum Load 

Allocation 
Maximum Load 

Allocation 

Pollutant 
Monthly 
(lb/day) 

Weekly 
(lb/day)

Monthly 
(mg/l) 

Weekly 
(mg/l) 

CBOD         
 (5/1 - 10/31) 2143 3215 20 30 
 (11/1 - 4/30) 2679 4287 25 40 
Total Suspended Solids 3215 4823 30 45 
Ammonia (As N) 
 (5/1 - 10/31) 857 - 8 12 
 (11/1 - 4/30) 2143 - 16 30 
Fecal Coliform (no. per 100 ml) 200 
Dissolved Oxygen (Min. 5.0 mg/l at all times) 
Residual Chlorine 0.5 mg/l 
Total Phosphorus/Nitrogen Monitor/Report 
Total Dissolved Solids *    3000 

 * Negotiated Limit that will be monitored for 1 year 
 

 
Appendix N includes the NPDES permit for the PBA plant. Per the scope of services in the RFP and 
Addendum #1, the JMT team reviewed and evaluated the Authority’s wastewater treatment plant under 
each of the following categories:  

 Plant Operations 
 Plant Maintenance Programs 
 Imported Sludge Program 
 Imported Septage Program 
 Class A versus Class B biosolids  

 
1. Liquid Unit Processes 
 
In terms of liquid process, the treatment plant consists of headworks with mechanical bar screens and 
comminutors, followed by modified pre-aeration/grit chambers, eight aeration tanks and at the end of the 
plant, two final clarifiers and last, chlorine and de-chlorination tanks, prior to stream discharge through a 
final effluent tank with a parshall flume to meter flow. After chlorination, the effluent is discharged 
through two 24-inch outfall pipes into the Schuylkill River. Documentation specific to the plant as 
provided by PBA is included in Appendix D. 
 
The following is a description of each unit process followed by routine operations and preventive 
maintenance performed. At the end of each unit process, we provide efficiencies and/or inefficiencies 
discovered through JMT’s plant inspection team along with recommendations for plant improvements or 
operational changes, if necessary. In addition, a rating of the unit process follows each process description 
from 1 (poor) to 5 (very good). 
 
 
 
 
 
 
 



Pottstown Borough Authority 
Comprehensive Review of Sanitary Sewer System – Management, Operation and Maintenance 

33 
 

a) Influent Pump House 
Description: The onsite pump station, Pump House, receives some of the raw wastewater from the sewers 
in the Borough that gravity flows into a deep wet well. The raw wastewater passes through a mechanical 
bar screen and pumped by one of the two 5,000 gpm alternating pumps to the headworks of Mechanical 
Bar Screen Building. The mechanical bar screen is on a timer that engages the rake to scrape the rags and 
other debris off the bar screen, lift them out of the wet well and into the wheelbarrow dumpster. Debris 
collected in the dumpster is hauled offsite to a landfill for disposal. 
 
Plant Operations: During each round (4) of each shift (3), the Lead Operator physically inspects the 
influent pump station logging run hours, checking for leaks, overheating of motors and unusual noise. He 
or she ensures the mechanical bar screen is operating properly and replaces the full wheelbarrow with an 
empty wheelbarrow as needed. 
 
Plant/Equipment Maintenance: The maintenance staff greases bearings and pumps quarterly, and inspects 
and replaces packing glands as needed. Outside contractors pull and service pumps every ten years 
replacing impellers and/or shafts as needed. 
 
Inspection Comment/Recommendations: From visual observation, the pump station building and pumps 
are in very good condition; clean, painted and maintained. JMT recommends servicing pumps more 
frequently, than every 10 years utilizing an asset management plan. The mechanical bar screen has been 
in service over 20 years, though functioning, it should be replaced. Rating 4. 
[...]
addressed. To replace the screw pumps with a new submersible pump stations, capable of pumping a rate 
of over 60 MGD, may require a new pump station. The new pump station would be constructed while the 
existing facilities remains in operation. Rating 2. 
 
h) Mixed Liquor Splitter Box 
Description: The mixed liquor splitter box has two manually operated dual shaft sluice gates that divide 
the mixed liquor equally between two clarifiers. Slow rotating skimmers push floatable debris (plastics, 
greases, etc.) on the surface of the clarifiers that leads up to a scum pit in the splitter box.  
 



Pottstown Borough Authority 
Comprehensive Review of Sanitary Sewer System – Management, Operation and Maintenance 

39 
 

Plant Operations: The Lead Operator inspects the mixed liquor splitter box daily to ensure it is operating 
properly. The Operators collect a grab sample and take it to PBA’s laboratory for total suspended solids 
analysis and 30-minute settle ability for process control adjustments. When the scum pit is full, the 
Operators empty the scum pit with a vacuum truck and dispose of it into the hauler receiving station for 
treatment in the aerobic digesters. 
 
Plant Maintenance: The Maintenance Staff maintains the splitter box using Best Management Practices. 
 
Inspection Comment/Recommendations: From a visual observation, the mixed liquor splitter box appears 
to be in good operating condition. Rating 4. 
 
i) Final Clarifiers  
Description: Two circular clarifiers operate individually in parallel trains each equipped with a skimmer 
on top of the surface to remove floatable debris and a scrapper on the bottom of the clarifier to collect 
return activated sludge into a pit that gravity flows to the RAS wet well. Each clarifiers consists of 117-
foot diameter tank with a 14-foot sidewall depth, a surface area of 10,751 square feet, and a weir length of 
672 feet with a volume of 1,125,878 gal/tank 
 
Plant Operations: During each round (4) of each shift (3), the Lead Operator inspects each clarifier, 
observes the skimmer is moving, the beach and weirs are free of debris, and measures the sludge blanket 
depth. Using a sludge judge, the Operator measures and records the sludge blanket at various places 
(depending on flows) inside the clarifier. The Operators maintain a foot (or less) blanket.  

Plant/Equipment Maintenance: The Maintenance Staff performs preventive maintenance per Best 
Management Practices. 

Inspection Comment/Recommendations: From a visual observation, both clarifiers appear to be in good 
working condition. To provide flexibility in the treatment process, especially if the I/I is not significantly 
reduced, JMT Team recommends decreasing the hydraulic loading rate to the existing clarifiers by adding 
a third clarifier or by alternate means.. Rating 4. 
 
j) Chlorine Contact Tank 
Description: Two rectangular chlorine contact tanks provide the necessary detention time to disinfect the 
treated effluent. A chemical feed pump injects sodium bisulfite into the end of the second chlorine contact 
tank for de-chlorination. The chlorine contact tanks consist of two serpentine channels, each 76 feet long 
and 27 feet wide with a sidewall depth of 11 feet and hold a volume of 168,838 gallons. 
  
The chlorine building contains a chlorination system capable of supplying chlorine at a rate of up to 2,400 
pounds per day for forward flow disinfection, and up to 1,950 pounds per day for RAS treatment. 
Average chlorine consumption is 1,170 pounds per day for effluent disinfection at a flow rate of 15.6 
MGD. Purchasing Chlorine gas is economical at $3.75/ton. 
 
Plant Operations: During each round (4) of each shift (3), the Lead Operator inspects the chlorine contact 
tanks, collects grab samples from the chlorine contact and the de-chlorination tanks, analyzes them for 
chlorine residuals, and logs results. Based upon the chlorine residuals and current flows, the Lead 
Operator adjusts the gas chlorine and the sodium bisulfate feed rates per the posted standard operating 
procedures. 



Pottstown Borough Authority 
Comprehensive Review of Sanitary Sewer System – Management, Operation and Maintenance 

40 
 

 
Once per week, the Operators drain both chlorine contact tanks separately and, using a fire hose with 
utility water, washes out the settled debris and it is returned to the headworks. The Lead Operator also 
washes off the debris collected on a metal screen that prevents debris from entering the utility water and 
final effluent. 
 
Plant/Equipment Maintenance: The Maintenance Staff maintains the chlorine contact tank including the 
valve actuators using Best Management Practices. 
 
Inspection Comment/Recommendations: From a visual observation, both chorine contact tanks appear to 
be in good working condition. Noticeable floatable solids, scum, and grease were evident in the tanks. 
Recommend the addition of a scum trough to capture floatable solids as a prevention from disposal to the 
stream. Rating 3. 
 
k) Utility Water Supply 
Description: The wastewater treatment plant uses utility water generated from the treated effluent 
pumped out of the chlorine contact tank and filtered with fine screen filters prior to use in the treatment 
facility. The utility water system (upgraded in 2011) consists of three vertical turbine (constant pressure) 
pumps with variable speed to produce up to 450 gallons per minute. The system is equipped with a 
strainer to manual cleaning as needed. 
 
Plant Operations: During each shift, the Lead Operator inspects the utility water pump house to ensure it 
is working properly. 
 
Plant/Equipment Maintenance: The Maintenance Staff rebuilt the fine screen filters and installed new 
pumps in 2011. The Maintenance Staff annually pulls and cleans the fine screen filters.  
 
Inspection Comment/Recommendations: From a visual observation, the utility water appears to be in very 
good working condition. Rating 5. 
 
l) Final Effluent Flow Meters 
Description: A Final Effluent Tank (that follows the chlorine disinfection and de-chlorination tanks) is 
equipped with a parshall flume and an ultrasonic flow meter that measures the final effluent prior to 

stream discharge. In addition, a Sigma® flow meter, also inside the Final Effluent Tank captures higher 
flows during high rain events. 
 
Plant Operations: During the third shift at 12 midnight, the Lead Operator records the final effluent flow, 
collects the flow paced 24-hour composite sample (refrigerated), sets up the sampler for the next 24-hour 
sampling period, takes the composite sample to the onsite PADEP accredited laboratory, and stores it in a 
refrigerator for analysis by the Laboratory Analyst. 
 
Plant/Equipment Maintenance: The Maintenance Staff maintains the Final Effluent Tank using Best 
Management Practices. An outside contractor calibrates the flow meters annually. 
 
Inspection Comment/Recommendations: From a visual observation, the Final Effluent Meter appears to 
be in average working condition and operates properly during normal flows. However, during high rain 



Pottstown Borough Authority 
Comprehensive Review of Sanitary Sewer System – Management, Operation and Maintenance 

41 
 

events, the water turbulence produces false effluent readings above 32 MGD. This meter is planned to be 
replaced in 2014 under contracts 148 and 149 to add a parallel flume to allow the plant to accurately 
record the peak flows up to 64 MGD. Rating 1. 
 
m) RAS Wet Well Tank 
Description: Pumps lift the Return Activated Sludge (RAS) settled in the clarifiers to the RAS Wet Well 
Tank, where it combines with filtrate from the rotary drums and is returned by gravity to the aeration 
tanks through the raw influent splitter box. The RAS Wet Well Tank is equipped with two submerged 
turbine mixers to keep the RAS thoroughly mixed, two sludge pumps that waste sludge out of the RAS 
Wet Well Tank to two rotary drum thickeners. The tank is also equipped with a sludge pump to lift the 
RAS to the aerobic digesters for thinning digested sludge to maintain the percent solids prior to 
dewatering through the centrifuge. The tank has a retention time or approximately one minute. 
 
Plant Operations: During each round (4) of each shift (3), the Lead Operator inspects the RAS Wet Well 
Tank. The first shift Lead Operator daily takes a grab mixed liquor suspended solids (MLSS) sample to 
the laboratory for total suspended solids analysis. The Operators inject a low dose of chlorine into the 
RAS Wet Well Tank to reduce filamentous growth that could prevent good settle-ability in the aeration 
tanks. 
 
Plant/Equipment Maintenance: The Maintenance Staff annually service the sludge pump and mixers per 
Best Management Practices. 
 
Inspection Comment/Recommendations: From a visual observation, the RAS Wet Well Tank appears to 
be in good working condition. Rating 4. 
 
n) Alternate Forms of Disinfection 
Chlorine gas has traditionally been used for wastewater disinfection since the 1930’s, as an inexpensive 
and effective means of disinfection, but comes at the cost of extensive risk management and supervision. 
Disinfection by-products and residual chlorine can be a concern based on dosage rate and receiving water 
bodies with chlorine application. Sodium hypochlorite (liquid bleach) is an alternative to chlorine gas; 
however, it is more costly and has similar environmental concerns but with a greater degree less of risk 
management should a spill or tank leak or failure occur.  
 
The increasing concerns about the hazards of chlorine disinfection to the public, the operators and the 
environment have increased the overall cost of chlorination and dechlorination chemicals along with the 
administrative efforts required to meet safety regulations. As a result, UV disinfection has increasingly 
become the method of choice for wastewater disinfection due to some significant advantages over 
chlorine-based disinfection. Specifically, UV has been proven effective in various types of effluent, 
requires less maintenance, and is cost-effective and can be retrofitted in many applications to existing 
chlorine contact tanks and has significant benefits compared to chlorine disinfection. 
 
Advancements in UV technology over the years have significantly reduced the amount of maintenance 
required by operations staff. Advances such as the automatic chemical/mechanical cleaning systems, has 
reduced the need to manually clean lamp quartz sleeves. The development of more efficient, longer-life 
and high-output lamps results in fewer lamps to service and maintain as well as reduces the required 
footprint. 



Pottstown Borough Authority 
Comprehensive Review of Sanitary Sewer System – Management, Operation and Maintenance 

42 
 

 
UV disinfection also has the added benefits of not being affected by temperature or pH of the effluent. 
UV does not create any disinfection byproducts and can disinfect chlorine-resistant microorganisms like 
Cryptosporidium and Giardia. Retrofitting the gaseous chlorine to UV should be considered. 
 
o) Flood Protection 
The 100-year flood elevation of the Schuylkill River across the Pottstown Wastewater Treatment Plant 
has been delineated by a F.E.M.A. flood insurance study as elevation 140 feet-2 inches. The floodplain 
encroaches on approximately 60 percent of the wastewater treatment plant property. 
 
The existing aeration tanks are presently located within the 100-year floodplain. The old tanks have a top 
wall elevation of 137 feet 6 inches (137’ 6”). To protect these tanks from the 100-year flood, an earthen 
berm was built surrounding the tanks with a top berm elevation of 141 feet 8 inches. A 48-inch outfall 
sewer was constructed in the 100-year floodplain. The top of the manhole is at elevation 127' so a 
watertight manhole cover is provided.  
 
No other structures remain within the 100-year floodplain. The plant is designed to function hydraulically 
during a 100-year flood, and since access to the plant lies outside the 100-year floodplain, all units and 
buildings should be accessible during a flood. This limits any new tankage or technology to be placed in 
the open space near the aeration tanks. 
 
p) Emergency Power 
Presently, dual power feeds provide primary and secondary power to the plant as supplied by PECO. 
While this appears to provide reliable power supply, recently, the plant experienced a power outage in 
April 2014. A meeting with PECO should determine “root cause” of the problem as to why it occurred. 
 
Most of the peer group utilities have onsite emergency generators that provide auxiliary power in the 
event of an outage. Providing full emergency backup would require two generators (750 KVA or 1000 
KVA) at an estimated cost of between $1.2m to $1.5m. Location of the proposed generators and soil 
conditions would also have to be evaluated. 
 
q) Safety Considerations 
The Pottstown Wastewater Treatment Plant 1989 upgrade was designed following applicable OSHA and 
PADEP requirements.  Safety features included the following: 

1. Fence around site – except no gate or card reader 
2. Shaft guards on motor drives and couplings 
3. Hand railing around tanks 
4. Alarms and emergency showers at the chlorine building and laboratory 
5. Eye wash stations at polymer systems and laboratory 
6. Provision of first-aid kit in the control building 
7. Posting of "Non-Potable Water" signs at yard hydrants 
8. Containment dikes around polymer tanks 
 
 
 
 
 
 

 
Pertinent flow data as well as influent flow distribution as taken from the 1990 design engineers report 
during the last upgrade is presented in Table 17 below: 
 



Pottstown Borough Authority 
Comprehensive Review of Sanitary Sewer System – Management, Operation and Maintenance 

43 
 

Table 17 

PBA Plant; Flow and Distribution
Influent Flow Rates 
Description 

Plant 
Total 

Average Daily Flow, mgd: 12.85 
Max. Monthly Flow, mgd: 15.60 
Peak Storm Day Flow, mgd: 27.03 
Peak Hourly Flow Rate, mgd: 30.00 
Peak Instantaneous Flow Rate, mgd: 32.00 
Influent Flow Distribution 
Source 

Max. Monthly Flow 
MGD 

Lower Pottsgrove Force Main 3.747 
Hillside Gravity Interceptor 0.725 
Bailey Gravity Interceptor 2.661 
Existing WWTP Pump Station 6.045 
Manatawny Creek Pump Station 2.442 
Totals 15.620 
 
2. Biosolids Unit Processes 
 
Treatment of the bio-solids generated at the treatment plant consists of two rotary thickeners, two aerobic 
digesters, two centrifuges and a thermal dryer to produce Class A and/or Class B sludge for land 
application. Appendix P provides documentation specific to the biosolids program as provided by PBA 
staff. 
 
The treatment plant also receives and treats residential septage from outside septic haulers as well as 
liquid waste fed directly to the digesters from preapproved municipalities and industries including 
leachate. 
 
Waste activated sludge is mechanically thickened, aerobically digested, and dewatered by centrifuges 
prior to discharge into a sludge bulking system. The sludge bulking system was designed to blend sand 
with the processed sludge in order to increase the solids content. The sludge will then meet the required 
20 percent minimum solids content required for landfill disposal. A 16 cu. yd. dumpster stores the sludge 
temporarily, prior to disposal. The dumpster is covered by a canopy. Filtrate removed during the sludge 
dewatering process is sent by force main to the pre-aeration tank influent box. Anticipated sludge 
accumulation (prior to blending) is 38 to 93 cu. yds. per day.   
 
The Pottstown Landfill operated by Waste Management of PA, located on Sells Road, Pottstown, was 
closed in the 1990s. This precipitated the need to look at alternate methods of disposal. 
 
a) Rotary Drum Thickeners  
Description: Sludge pumps waste sludge out of the RAS Wet Well Tank and two rotary drums thicken 
the sludge at up to 300 GPM. A chemical feed pump adds liquid polymer to the liquid sludge prior to 
entering the rotary drums to start the thickening process. Inside the rotary drums, an auger mixes and 